



PROTECTION EXPERTS
AUSTRALIA

CERTIFICATE OF ANALYSIS

DESCRIPTION:	50mm 2.5 Ton Seatbelt Webbing		
PRODUCT:	C2114	INVOICE No:	n/a
SHADE:	0152 - BLACK	BATCH No:	Sample

PROPERTY	UNIT OF MEASURE	STANDARD	TEST AVERAGE
COMPOSITION YARN	-	Polyester	Polyester
WIDTH	mm	50 ± 1	50
THICKNESS	mm	1.1 ± 0.1	1.09
MASS	g/m	53 - 57	54.2
ELONGATION	%	10 ± 2	9.7
BREAK STRENGTH	kN	25.0	30.6
SELVEDGE	-	Lockstitch	Lockstitch
FINISH	-	As Specified	Dyed

DATE: 29-08-2019

SIGNATURE: 

QUALITY CONTROL



QUALITY CO-ORDINATOR